SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2/ 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
[ ] o
Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURIGHIE CHBEKABS_ PARS
20 UIB!I'F“H BPURIOUS INE_ABS ABS 20 UIBIE':i‘p SPURIOUS_LINE_ABS. PASS .
10 dBm ’r\] 10dBm ‘”\
ode [ \ 0 dem J \
-10 derm { -10 dBm
LINE_ABS , \ JI \
F \»L 20 dem /’ v
|
1 ¢ -30 dBm } !
\ .
o ‘ ﬁ'v\ -40 dBm I "
W‘«—Ww N 0 ﬂ\ - \ e I
50 dBm LEISFLTS heed [\, S . JSEL| | AR o]
= -
-60 dém 50 derm
Start 1.84 GHz 3003 pts Stop 1.865 GHz |||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84899 GHz -36.40 dém -23.40 d& 1.895 GHz 1.510 Ghz 100.000 kHz 1.90917 GHz 20.96 dBm -9.04 db
1.849 GHz 1.850 GHz 150,000 kHz 1.85000 GHz ~30.66 dBm -17.66 d8 1.010 GHz 1.911 GHz 150,000 kHz 1.91001 GHz -30.55 dBm -17.55 dB
1,850 GHz 1,865 GHz 100,000 kHz 185085 GHz 20.21 dém -9.79 d& 1.011 CHz 1950 GH2 1.00D Mz 181102 oHe 3561 cBm 22 81db
i Y = —
J1 £
Date: 14.JUL.2019 Date: 14.J1 14:45:11
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
ods - W T, SV 0 dpr o
-10 dBm ‘f \ -1 dBm ‘
SPURIOUS_LINE_ABS | | \
20 dem JJ h 20 dem i
-30 dem ,} fﬁu dem :
IO—
frppia ‘m )L‘L WWMM
m 40 dBm \
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||[['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit
1.840 GHz 1.849 GHz 1.000 MHz 184849 GHz -31,04 dém -18.04 d 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00021 GHz 2,34 dBm -27.66 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84995 GHz -35.04 dBm -22.04 8 1,910 GHz 1.911 GHz 150,000 kHz 191001 GHz -36.64 dBm -23.64 dB
1,850 GHz 1,865 GHz 100,000 kHz 186363 GHz 2,16 dem -27.84 dB 1.011 CHz 1950 GH2 1.00D Mz 181123 oHe 33.72 dBm ~30 72 db,
T - —
i (] i ™
Date: d.JUL.2019 1 3 Date 14:4

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

1 Al47 of A281
: Aug. 28, 2019
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS P, 20 dbm ﬁ
10 dbm l‘ - 10dBm “ \
ode i l{ 0 dem J \
-10 dBm f T -10 dBm T
LINE_ABS I‘ M J IL
b 20 dem
N Iy
' -30 dBm /
i [ b
40 dBm
Y ea® RO T W = " 0 W - o T PR VT
| A J
-50 dBm i Al Lol ‘ B e L el
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz |||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
1.840 Gz 1.849 GHz 1.000 MHz 184893 GHz -35.18 dém -22.19 d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00015 GHz 19.65 dBm -10.35 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84589 GHz ~30.06 dBm -17.06 d& 1.010 GHz 1.911 GHz 150,000 kHz 1.91001 GHz -30.66 dBm -17.66 dB
1,850 GHz 1,865 GHz 100,000 kHz 185082 GHz 19.73 dBm -10.27 dB 1011 CHz 1950 GH2 1,000 Mz 1 a1112 oHe ~36.15 cbm 3315 db,
il Y = —
1 i
Date: 14.JUL.2019 14:36:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit fheck PAES [ SPURIGUE GHEEKABS_ PARS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dim 20 dBm
10 dem 10 dBm:
ode [W 5 \ 0 OBt v -1
-10 dem 71J dBm
SPURIOUS_LINE_ABS ‘ | \
-20 dem J ,H 20 dBm I
-30 dBm 2 | -£o dem t
WWWLJ \ ) 1 R
i e |
dem -40 dem A
-50 dem 50 dem
-60 dBim 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||[['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84796 GHz -30.12 dém -17.12 d& 1.895 GHz 1.510 Ghz 100.000 kHz 189622 GHz 0.63 dBm -29.17 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84995 GHz -35.51 dém -22.51 d8 1,910 GHz 1.911 GHz 150,000 kHz 191002 GHz -37.06 dBm -24.06 dB
1.850 GHz 1.865 GHz 100,000 kHz 1,85058 GHz 1.17 dBm -28.83 dB 1.911 GHz 1950 GHz 1.00D Mz 161168 GHz 37.83 dBm 16.83 B
T — —
) i i ™
Date: 4.JUL.2019 14:3B:5

14:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

1 A148 of A281
: Aug. 28, 2019
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Sp

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGECHHEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 UIB!I'r“‘H PURIOUS INE_ABS WPH 55 20 dbm {_‘
10 dBm ]H 10 dém , \
oda 0dem
I\ [l
| \
-10 dém -10 dBm .
LINE_ABS H H f \_]
4 20 dBm "

-30 dBm \

\

-.J\j \u

-40 dBm 7

A =

-50 dam a SN NN— I A P el
-60 dém 50 derm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84886 GHz -37.13 dém -24.13 d& 1.890 GHz 1.510 Ghz 100.000 kHz 1.00893 GHz 20.55 dBm -9.45 db
1.549 GHz 1.850 GHz 200,000 kiz 1.85000 GHz -31L.12 dém -le.12.d8 1.910 GHz 1.911 GHz 200,000 kHz 1.91001 GHz -30.67 dBm -17.67 db
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 20.42 dem -9.58 dB 1.011 CHz 1950 GH2 1,000 Mz 161101 GHz 36,40 cBm o540 B
i T = —
J1 £
Date: 14.JUL.2019 Date: 14.JL
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
ode r- e~ = \ 0 dgy - - ]
-10 dém 71q dBm
SPURIOUS_LINE_ABS J } \
20 dem - -20) dBm
i | \
-30 dBm E r*J I\L dBrm l\
K \ ” —
-40 dam 40 dem &
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184824 GHz -29.46 dem -16.46 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00132 GHz 1.04 dbrm -28.96 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84957 GHz -33.55 dBm -20.55 8 1,910 GHz 1.911 GHz 200.000 kHz 191000 GHz -37.19 dBm -24.19 dB
1,850 GHz 1,870 GHz 100,000 kHz 185890 GHz 1,09 dBm -28.91 dB 1.011 CHz 1950 GH2 1,000 Mz o188 oHe 33.96 cBm o056 0B
T - —
i (] i ™
Date: d.JUL.2019 16:50:56

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number 1 Al149 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S W
10 dem P\ 10 dém ; \
0de } 0 dBm l\
|
-10 derm -10 dBm
- J Wy J \
LINE_ABS \
{ T -20 dBm L
v -30 dBm / 1
] ()
\ 40 dBm g i
I— w L, rNJ u P L
50 dBm hYE £ E e ST e e 550, AR AT T
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.840 Gz 1.849 GHz 1.000 MHz 184858 GHz -37.32 dém -24.32 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00889 GHz 1940 dBm -10.60 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -31.00 dBm -18.00 d& 1.010 GHz 1.911 GHz 200,000 kHz 1.91004 GHz -30.47 cBm -17.47 dB
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 19.35 dBm -10.65 dB 1.011 CHz 1950 GH2 1,000 Mz 181197 cHe 37,14 dBm Ry
]—r . = —
1 )
Date: 14.JUL.2019

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem 10 dBm:
o r TS T W 0 dBp: = T w.\
-10 dBm -10 dem
SPURIOUS_LINE_ABS ‘ } \
20 dem / L -2q dem t
30 dem : - dem '
il ! 1 —
el \ . e
“40 dBm 4 (| -40 dem
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84898 GHz -30.17 dém -17.17 d& 1.890 GHz 1.510 Ghz 100.000 kHz 189708 GHz -0.24 dBm -30.24 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84996 GHz -35.32 dém -22.32 8 1,910 GHz 1.911 GHz 200.000 kHz 191002 GHz -37.26 dBm -24.26 dB
1,850 GHz 1,870 GHz 100,000 kHz 186104 GHz 0,35 dém -29.65 dB 1.011 CHz 1950 GH2 1,000 Mz 1 a1108 oHe 37.56 cBm 10.56 0B
T - —
I - J1 £
Date: d.JUL.2019 16:52:05 Date 17:01:46

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

: A150 of A281
: Aug. 28, 2019
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB O

Highest Band Edge / 1 RB max

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 14.50 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAkS | SPURIGHIECHEEKABS_ raks
Line _$PURIOUS_) INE_ABS PABS dbine _BPURIODS LINE_ABS ] PABS
20 dBm /. 20 déi p\
\
0 cm “ . / |
o a8 \ 0 dem ( |\
-10 dem ! -10 dBm
-20 dBm i -20 dBm i l
=30 dBm: /_ﬁl -30 dBm,
-40 dem: e '“.M -40 dim A
A ) R S o \(M »"\ ST RPN PRI S A
-50 dBm 7 -50 dBm =
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  Atimit | Rangelow | RangeUp | RBW [ Frequency | __Powerabs | ALimit
1,840 GHz 1.848 GHz 1.000 MHz | 1.84900 GHz -29.98 dBm -16.98 dB 1,908 GHz | 1.910 GHz | 100.000 kHz 1,90975 GHz | 19.40 dBm | -10.60 dB
1,849 GHz 1.850 GHz 20.000 kHz | 1.84999 GHz -28.64 dBm -15.64 dB 1,910 GHz 1.911 GHz 20.000 kHz 1,91000 GHz -28.93 dem | -15.93 d8
1,850 GHz 1.852 GHz 100.000 kHz 1.85023 GHz 19.67 dBm -10.33 dB 1,911 GHz 1.920 GHz 1.000 MHz 1,91106 GHz -28.80 dBm -15.30 dB
—
] J ] [ Jjd ] (]
Dats: 14.JUL.2019 Date: 14.JUL.201% 17:45:44
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum v Spectrum v
Ref Level 30.00 dbm_ Offset 14.50 d8 Mode Auto Sweep Ref Level 30.00 d8m  Offset 14,50 de Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS | SPURLGIE CHEBEKARS PABS
Line _$PURIOUS_) INE_ABS PABS Line BPURIONS }INE_ABS_| PARS
20 dém 20 dbi
10 dBm / '-\ 10 cBmliay
0 de { \ 0 dBm ‘I\
-10 dem I -10 dgm T
SPURIOUS_LINE_ABS, J \ 1
-20 dBm -20 dipm }
. . - .
30 dBm MMM»-- N"\w., 30 gbm L WMM
-40 dBm ol -40 dBm =
e MM‘ Mena - . RPN FUPEIPIN ST
-50 dBm -50 dBm
-60 dBm -60 dBm:
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -28.99 dBm -15.99 d& 1,908 GHz 1,910 GHz 100.000 kHz 1,00906 GHz 11.94 dBm -18.06 dB
1,843 GHz 1.850 GHz 20.000 kHz 1.84989 GHz -38.89 dBm -25.89 dB 1.910 GHz 1.911 GHz | 20.000 kHz 1,91001 GHz -37.83 dBm | -24.93 db
1.850 GHz 1.852 GHz 100.000 kHz 1.85107 GHz 11.80 dBm -18.20 dB 1,911 GHz 1.920 GHz 1.000 MHz 1,91101 GHz -28.48 dBm -15.48 dB
— —
)il ) [ ] w
Date: 14.JUL.2019 17:z42:1 7:44:35

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number

1 A151 of A281

Report Issued Date : Aug. 28, 2019

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2 / 3MHz / 64QAM

Lowest Band Edge /1 RB 0

Highest Band Edge /1 RB max

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20.00 d&m

Offset 14.50 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAkS | SPURIGHIECHEEKABS_ raks
Line _SPURIOUS_LINE_ABS PABS ghine _BPURIOUS JINE_ABS | PARS
20 dém ﬂ 20 db
10 dBm 10ds
ode 0 dem
-10 dam -10 dBm:
-20 dBm \ -20 dBm -
-30 dBm. / ‘\h‘ Jﬂl 30 dBm J‘\\ 11{..'"] \ T""\\
At
40 dem w, rv'”q . \l dBm o
N — = I w ]“F o J e 5 v SRS PR I
50 dBm -ﬁﬂw
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  Atimit | Rangelow | RangeUp | RBW [ Frequency | _Powerabs | ALimit
1,840 GHz 1.848 GHz 1.000 MHz | 1.84898 GHz -31.76 dBm -18.76 di 1,907 GHz | 1.910 GHz | 100.000 kHz 1,90977 GHz | 19.67 dBm | -10.33 dB
1,849 GHz 1.850 GHz 30.000 kHz | 1.85000 GHz -21.80 dBém -8.80 d& 1,910 GHz 1.911 GHz 30.000 kHz 1,91000 GHz -21.46 dBm -8.46 d&
1,850 GHz 1.853 GHz 100.000 kHz 1.85024 GHz 19.35 dém -10.65 dB 1,911 GHz 1.920 GHz 1.000 MHz 1,91100 GHz -26,18 dBm | -16.18 dB
—
i ] L L Jid ] 3
Date: 14.JUL.2019 51:50 Date: 14.JUL.2019 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

- '
Spectrum x| Spectrum v
Ref Level 30.00 dbm _ Offset 14,50 do Mode Auto Sweep Ref Level 30.00 d8m  Offset 14.50 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS | SPURLGIE CHBEKARS PABS
Line _$PURIOUS_| INE_ABS pABS Line _fPuRIoUs LINE_ABS | PARS
20 dBm 20 dB
10 dBm 10dB o
ode J’f \ dBm ”’\‘
10 dem - L10 dem
SPURIOUS_LINE_ABS I
20 dem [ 20 dBm
.30 dem e -30 dBm faen, o
—— f | e
-40 dBm =g F 40 dBm N Hemtiahy
W PR WP I ~ Pbars]
-50 dBm -50 dBm
-60 dBm 50 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz | || 'start 1.007 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW, | Frequency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1,640 GHz 1.849 GHz 1.000 MAz 1.64897 GHz -28.81 dem -15.61 d& 1,907 GHz 1,910 GHz 100.000 kHz 1,90931 GHz 7.96 dBm -22.04 dB
1,843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -30.17 dém -17.17 dB 1,910 GHz 1.911 GHz | 30.000 kHz 1,51000 GHz -50.08 dém | “17.08 db
1,850 GHz 1.853 GHz 100.000 kHz 1,85251 GHz 78S cem | 2215 de 1,911 GHz 1.920 GHz 1.000 MHz 1,91106 GHz ~27.55 dBm ~14.55 dB
—
)il ) [ ] w
Date: 14.JUL.2019 17:50:41 7

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number 1 A152 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2 /5MHz / 64QAM

Lowest Band Edge /1 RB 0

Highest Band Edge /1 RB max

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 14.50 d& Mode Auto Sweep

Date: 14.JUL.2019

@1 AvgPwr (@1 fugPwr
Limit ¢heck PAkS | SPURIGHIECHEEKABS_ raks
) s 5 3 s Li PURIOUS_| INE_ABS PABS
20 ghine _FPURIOUS | INE_ABS PABS P\I 20 dhine LINE_ 7{'\
10 dBm | 10de L\
ods ’} 0 dem l
~10 dem - I\ -10 dBm: i
il il
-20 dBm } \k -20 dBm { \
30 dBm A 30 dem il /
/|t I IR Y
40 dem e H 40 dBm
: il gl L wJ W \ N R RPN
-50 dem e bl 0
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  Atimit | Rangelow | RangeUp | RBW [ Frequency | _Powerabs | ALimit
1,840 GHz 1.848 GHz 1.000 MHz | 1.84884 GHz -36.30 dBm ~23.30 dB 1,905 GHz | 1.910 GHz | 100.000 kHz 1,90963 GHz | 19.23 dBm | -10.77 dB
1.849 GHz 1.850 GHz 50.000 kHz | 1.85000 GHz -25.15 dBm -12.15 d& 1,910 GHz 1.911 GHz 50.000 kHz 1,91000 GHz -24,18 dBm -11.18 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85034 GHz 19.41 dBm -10.59 dB 1,911 GHz 1.920 GHz 1.000 MHz 1,91154 GHz -32.72 dbm | -19.72 dB
—
Il J w [ Bj ] (]
Date: 14.JUL.2019 1B:00:14 02:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 d8m
SGL Count 1004100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS | SPURLGIE CHBEKARS PABS
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_LINE_ABS_| PARS
20 dém 20 dbi
10 dBm 1048
pbemtniette st Byt b i e,

ode [ \ dBm \
10 dBm r \ 10 dem i
SPURIOUS_LINE_ABS, [ \ i
20 dBm J H 20 dBm \I
-30 dg -30 dBm

" P o I k o

L rarmonemiathes] i
~ P J P,
40 08— p— 40 dBm \
-50 dBm -50 dBm
-60 dBm -60 dBm:
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84834 GHz -29.09 dBm -16.09 d& 1,905 GHz 1,910 GHz 100.000 kHz 1,90656 GHz 5.33 dBm -24.67 dB

1,843 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -34.16 dBm -21.18 dB 1,910 GHz 1.911 GHz 50.000 kHz 1.91001 GHz ~34.34 dBm -21.34 dp

1.850 GHz 1.855 GHz 100.000 kHz 1.85191 GHz 5.56 dBm -24.44 dB 1,911 GHz 1.920 GHz | 1.000 MHz 1.91112 GHz -30.44 dBm | -17.44 dB

— —
)il ) [ ] w
Date: 14.JUL.2019 17:5%:05

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number 1 A153 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2/ 10MHz / 64QAM

Lowest Band Edge /1 RB O

Highest Band Edge / 1 RB max

oo
Spectrum | (=)|[ spectrum 2
Ref Level 30.00 dBm  Offset 14.50 dp Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode auto Sweep
SGL Caunt 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAkS | SPURIGHIECHEEKABS_ paks
i ’ 5 S s L PURIOUS_LINE_ABS PARS
20 ghine _pPURIOUS_LINE_ABS PABS .\ 20 ghine L INE_ABS._| ﬂ
10 dBm J 10dB } \
0ds J \\ 0 dem / \
10 dem |\ -10 dBm
R [
-20 dBm 7 \ -20 dém i
/
-30 dém | A -30 dBm f’
40 dem r [ L\ ” f _40 dBm. j[ P —
=
50 dem . - A S0 GB st sl
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1,840 GHz 1.848 GHz 1.000 MHz | 1.84891 GHz -37.28 dBm -24.28 dB 1,900 GHz | 1.910 GHz | 100.000 kHz 1,90945 GHz | 19.21 dBm | -10.79 dB
1.849 GHz 1.850 GHz 100.000 kiHz 1.84999 GHz -32.05 dBém -19.05 de 1,910 GHz 1.911 GHz 100.000 kHz 1,01001 GHz -26.64 dBém -13.64 dB
1,850 GHz 1.860 GHz 100,000 kHz 1.85061 GHz 18.73 dBm -11.27 dB 1,911 GHz 1.920 GHz 1.000 MHz 1,91119 GHz -36.99 dbm -23.99 dB
—
] ] ] [ Bj ] (]
Date: 14.JUL.2019 1B:08:37 Date: 14.JUL.2010 10:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 14.50 dB

Mode Auto Sweep

Spectrum

Ref Level 30.00 d8m
SGL Count 1004100

Offset 14,50 dB

Mode Auto Sweep

@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS | SPURLGIE CHBEKARS PABS
Line _$PURIOUS_) INE_ABS PARS Line _§PURIOUS_) INE_ABS_| PARS
20 dém 20 dbi
10 dBm 1048
0d8 i g — 0 e FEN TRV NS RO N, S
-10 dem { \ -1 dBrm \
SPURIOUS_LINE_28S [ ‘ \
-20 dem T 30 dBm \
-30 dBm ! H\m dBm
MW""‘“ - MWMWW
a8 — -40 dBm Ny
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84878 GHz -31.39 dBm -18.39 dB 1,900 GHz 1,910 GHz 100.000 kHz 190861 GHz 2.83 dBm -27.17 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.85000 GHz -36.07 dBm -23.07 dB 1.910 GHz 1.911 GHz 100.000 kHz 1.91001 GHz ~36.40 dBm -23.40 db
1.850 GHz 1.860 GHz 100.000 kHz 1.85632 GHz 2.65 dBm -27.35 dB 1,911 GHz 1.920 GHz | 1.000 MHz 1.91105 GHz ~31.61 dBm | “18.61 dB
—_ —
)il ] [ ] w
Date: 14.JUL.2019 1B:07:28

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number

Report Issued Date

Report Version

1 Al54 of A281
: Aug. 28, 2019
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2/ 15MHz / 64QAM

Lowest Band Edge /1 RB O

Highest Band Edge / 1 RB max

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 14.50 dp Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode auto Sweep
SGL Caunt 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PABS | SPURIGIE Qe ABS _ pabs
) s 5 S ks Li PURIOUS_| INE_ABS PABS
20 ghine _FPURIOUS | INE_ABS PABS If’ 20 dhine L INE_ABS._| ﬂ
10 dBm i % 10de } ‘
ode Jl lk 0 dBm T \
-10 derm -10 dBm: A Y
-20 dBm — -20 dBm { ]
-30 dBm: / ‘\ -30 dBm i
a4 | Y
-40 dam -40 dBm
o e, T \. ‘\ v anpietinn | it "
-50 dem L e EOR L e vl oty -
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit

1,840 GHz 1.848 GHz 1.000 MHz | 1.84897 GHz -37.21 dBm -24.21 dB 1,895 GHz | 1.910 GHz | 100.000 kHz 1,90920 GHz | 19.23 dBm | -10.77 dB

1,849 GHz 1.850 GHz 150.000 kHz 1.84999 GHz -31.84 dBm -18.84 dB 1,910 GHz 1.911 GHz 150.000 kHz 1,91000 GHz -30.11 dem -17.11d8

1,850 GHz 1.865 GHz 100.000 kHz 1.85085 GHz 19.30 dBm -10.70 d& 1,911 GHz 1.920 GHz 1.000 MHz 1,91108 GHz -36.16 dBm -23.16 dB

—
Il ) w [ Bj ] (]
Date: 14.JUL.2019 1B:17:00

Date:

14,JUL. 2019 1

B:159:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 30.00 d8m
SGL Count 1004100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgpwr
Limit §heck PAES | SPURIGUE QLBEKARS_ PABS
Line _$PURIOUS_) INE_ABS PABS Line _EPURIOUS_)LINE_ABS_| PABS
20 dém 20 dbi
10 dBm 1048
ode ot - \. \ 0 dpersg - w«]
-10 dem: {, -1Q dem-
SPURIOUS_LINE_A8S J l \
-20 dem J | -2p dBm \,‘
-30 dBm 7 -80 dBm —
TR e I
Bm - 40 dBm ‘ [y
-50 dBm -50 dBm
-60 dBm -60 dBm:
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84838 GHz -31.32 dBm -18.32 dB 1,895 GHz 1,910 GHz 100.000 kHz 1,90260 GHz 0.85 dBm -29.15 dB
1,843 GHz 1.850 GHz 150.000 kHz 1.84998 GHz -36.49 dBm -23.49 dB 1,910 GHz 1.911 GHz 150.000 kHz 1.91002 GHz ~36.98 dBm -23.98 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.86053 GHz 0.92 dBém -29.08 di 1,911 GHz 1.920 GHz | 1.000 MHz 1.01104 GHz ~32.58 dBm | ~19.58 dB
— —
)il ] [ ] w
Date: 14.JUL.2018 1B:15:52

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

: A155 of A281
: Aug. 28, 2019
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB O

Highest Band Edge / 1 RB max

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 14.50 d& Mode Auto Sweep

@1 AvgPwr (@1 fugPwr
Limit ¢heck PakS | SPURIGHIECHEEKABS_ paks
) s ; 5 s Li PURIOUS_| INE_ABS PABS
20 ghine _FPURIOUS | INE_ABS ﬂuA 55 20dbine_ _LINE_4BS_| ﬂ
10 dBm 10ds H
ods JI } 0 dem / T
-10 dam " -10 dem !
T 1
20 dBm (] -20 dBm k
-30 dém I l‘ -30 dBm Ll
[
-40 dem T -40 dBm W
pRp— 7 "y MJ,J “ ; oo
-50 dBm L s50,4e, :
i = I e sevesvs M| | SettRe o v
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  Atimit | Rangelow | RangeUp | RBW [ Frequency | _Powerabs | ALimit
1,840 GHz 1.848 GHz 1.000 MHz | 1.84891 GHz -38.89 dBm -25.89 dB 1,890 GHz | 1.910 GHz | 100.000 kHz 1,90893 GHz | 19.74 dBm | -10.26 dB
1.849 GHz 1.850 GHz 200.000 kHz | 1.85000 GHz -31.42 dBm -18.42 dB 1,910 GHz 1.911 GHz 200.000 kHz 1,91000 GHz -32.05 dem -19.05 d&
1.850 GHz 1.870 GHz 100.000 kHz 1.85107 GHz 18.99 dBm -11.01 dB 1,911 GHz 1.920 GHz 1.000 MHz 1,91104 GHz -36.63 dBm | -23.63 dB
—
Il J - ( T ) -
Date: 14.JUL.2019 : 14.JUL.2019 :H

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 d8m
SGL Count 1004100

Offset 14.50 dB Mode Auto Sweep

@1 AygPwr

@1 AvgPwr
Limit ¢heck PABS | SPURLGIE CHBEKARS PABS
Line _$PURIOUS_) INE_ABS pABS Line _§PURIOUS_LINE_ABS_| PAES
20 dém 20 dbi
10 dBm 1048
ode [ ——— S \ 0 A R e T T A e »\,\
10 dem -10 dBm
SPURIOUS_LINE_ABS, l \ \
-20 dem J k -2 dém \
-30 dBm v -3t dem ) —
y b ]
40 dom: 40 dBm AU
-50 dBm -50 dBm
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -31.95 dBm -18.95 d& 1,890 GHz 1,910 GHz 100.000 kHz 1,90543 GHz -0.33 dBm -30.33 dB
1.843 GHz 1.850 GHz 200.000 kHz 1.84998 GHz -35.72 dBm -22.72 dB 1,910 GHz 1.911 GHz 200.000 kHz 1.91004 GHz -37.80 dBm -24.80 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86058 GHz 0.50 dBm -20.50 dB 1,911 GHz 1.920 GHz | 1.000 MHz 1,91202 GHz -32.60 dBm | -19.60 dB
— —
)il ) [ ] w
Date: 14.JUL.2019 1B:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number 1 A156 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB
m
Spectrum =] sp n v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIDUS, INE_ABS PAES!
20 ghilie ~FPURIOUS_LINE_ABS PABS . 20bine ﬂ s
10 dBm [ 10 dBm [ \|
0 de \k 0dem J
-10 dam -10 dBm
-20 dem \ -20 dem i
-30 dBm h( -30 dBm
-40 dBm ’A\", -40 dgm L‘\
-50 dBm — ﬁV \“‘M _shdem \J“
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,94805 MHz -50.84 d&m -37.84 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,73726 MHz 19.73 dBm -10.27 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99850 MHz -30.33 dbm -17.93 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00350 MHz -33.00 dBm -20.00 dB
824.000 MHz 826.000 MHz 100.000 kHz 624.23876 MHz 20.12 dem T 850.000 MHz 860.000 MHz 100.000 kHz 850.15485 MHz -50.72 dbm -37.72 dB
] J we j >
Date: 20.JUL.2019 0&:12:15 Date
Lowest Band Edge / Full RB Highest Band Edge /Full RB
m
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
ol
10 dem / Rty 10 ey \
0ds { ‘l\ 0 cer. \
-10 d8m ' -10 dpm
-20 dem ‘ \ -20 dBm
-30 dBm e
- T !
40 dBm: "‘"“Uf’MJ' -40 dem PN -.,‘“J‘
\
.
50 dam —— 50 dem B —
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,90010 MHz -38.32 dBm -25.32 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,22777 MHz 12.30 dBm -17.70 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99850 MHz -33.15 dBm -20.15 8 949.000 MHz 850,000 MHz 20.000 kHz 849,06643 MHz -36.99 dBm -23.99 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.66234 MHz 12.36 dBm s Lrokde 850.000 MHz 860.000 MHz 100.000 kHz 850.10490 MHz -35.09 dbm -26.09 dB
) J v j >
Date: 20.JUL.2018 06:16:33 Date

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCCID

1 2ABZ2-EE133

Page Number 1 A157 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHEKABS_ PABS
6 3 5 ABS Lt SPURIDUS, INE_ABS PAES!
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine /‘\ s
10 dBm {f\ 10dBm ‘ ,‘
ode 1 0dem J !
1
-10 dem -10 dem—{
SPURIOUS_LINE_ABS ﬁ{ ‘{
-20 dem ]‘M -20 dem
-30 dom “ -30 :larrmﬂj' \
40 dBm ,,,/J ‘w“th 40 difm-T
L'V \'\ LN
0 dom = 1 e s
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,96404 MHz -46.42 dBm -33.42 d8 a7 500 MZ | 845.000 Wi 100.000 kHz 5677728 Wiz 1919 dBm -mml
523.000 MH2 | B94.000 MHz 20.000 kiz £23,99550 MHz ~25.50 dBm -12.50 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,01149 MHz -28.37 dBm -15.37 dB
524.000 MHz 526,000 MHz 100,000 kHz 824,27273 MHz 19.01 dBm -10.99 dB 850,000 MHz 860.000 MHz 100000 kHz BE0.00500 Mz —47.05 dbm 34 05 db,
—
Il ] - i )
Date: 20.JUL.2019 06:14:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm [{ b0 J-\ 10 dBp® ‘\
0 B {‘ \ 0 uarj 1
-10 dBm ! -10 dBm
SPURIOUS_LINE_ABS J 1 |
20 dem [ \ 20 dpm
-30 dBm N'J e dBm
-40 dem — “*W/m’ 40 dem Mo
= ]
R
-50 dem: — -50 dem: —
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -37.93 dém -24.93 d& 847.000 MHz 849.000 MHz 100.000 kHz 847.89411 MHz 11.18 dBm -18W|
223.000 MHz £24.000 MHz 20,000 kHz 923.98252 MHz -33.05 dBm -20.05 8 849,000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -37.16 dBm -24.16 dB
£824.000 MHz 826,000 MHz 100,000 kHz 825,07992 MHz 11.33 dBm -18.67 dB 850,000 MHz B80.000 MHz 160 D00 kHz BE0 06454 MHz 39.45 dBm 2649 0B
T vy —
I - I w
Dater 20.JUL.2018 06:1B:12

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCCID

1 2ABZ2-EE133

Page Number

Report Version : Rev. 01

: A158 of A281
Report Issued Date : Aug. 28, 2019




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
s . x ABS Lt SPURIOUS, NE_ABS PAES!
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
i |
10 dBm / \ 10 dBm |
| /
0de | ‘ 0 dem 7 l
-10 d8m - -10 dem |
SPURIOUS_LINE_ARS )g J
-20 dem -20 dem J
-30 dBm / ‘l,zl \ -30 dBm i
: ﬁ \
40 dem ; o — ‘[4\. dom \WW
ﬂ\ ./ L‘IsWA J/ \ / \\ P ’\
50 dem v ———— - \J 0 st N \ -
-60 dBm 60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 922,98002 MHz 41,77 dem -28.77 de 546.000 MHZ 543,000 MAz 100.000 kHz 548.79471 MHZ 20.06 cbm .04 0B
£23.000 MHz 824,000 MHz 30.000 kkz 823,99750 MHz -20.67 dBm 7.67.d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -20.95 dBm -7.95 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.25025 MHz 20.40 dem -9.60 d& 850.000 MHz 860.000 MHz 100.000 kHz 851,26374 MHz -43.42 dbm -30.42 dB
T vy —
) [ i )
Date: 20.JUL.2019 06:34:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m

Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm.
MWW L |
0 dB /' L\ dem i
-10 d8m 10 dem -
SPURIOUS_LINE_ABS # \
-20 dem l -20 dBm J.
-30 dBm -30 dem
40 dem /r--_/‘—lw 40 de; \ ...
B | - m
U B
g — e I -

-50 dam — -50 dem
BN
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz | || Start 846.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£15.000 MRz 523,000 MHz 100,000 kHz 522,78821 Mhz 31,60 dem -16.60 06 846,000 MHZ 849,000 MHZ 100,000 kHz 847 74276 MHz 548 dBm 2162 dB

£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -28.95 dBm -15.95 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00250 MHz -29.35 dBm -16.35 dB

824.000 MHz 827.000 MHz 100.000 kHz 62585365 MHz B.66 dim ~21.34. d8 850.000 MHz 860.000 MHz 100.000 kHz 850.17483 MHz -38.25 dbm -25.25 dB

T vy —
) [ i )
Dater 20.JUL.2018 06:37:21

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

: A159 of A281
: Aug. 28, 2019
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

m
Spectrum =] sp n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, NE_ABS. PAES!
20 ghilie ~FPURIOUS_LINE_ABS ABS 20bine s
10 dBm (\' 10 dém [ t
0 de f ll 0dem )
-10 dam -10 dBm
-20 dem -20 dem n‘l
-30 dém L" Iﬁ -30 dBm UJ:
40 dBm /r/ ‘M«lwpw | ~ :qmam P\ W \
/rLJ / bl - w \..]\ A
-50 dBm I = Syt -5t gipat —
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -41.63 d&m -28.63 d8 546.000 MHz 849,000 MHz 100.000 kHz 848,70779 MHz 19.09 dBm -10.91 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99850 MHz -20.35 dBm 7.35d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00150 MHz -20.55 dBm -7.55 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.21429 MHz 19.03 dBm = lord 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -44.11 dbm -31.11 dB
] J we j >
Date: 20.JUL.2019 0€:35:42 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
~ " -
0ds f dem 1
| \
-10 d8m - H {10 dem -
SPURIOUS_LINE_ABS / | l
-20 dem [ -20 dBm \
-30 dBm * -30 dem
/’fo* \ sl
-40 dBm -40 dBm )
Bl S
50 dem — 50 dém —
I—— ~—
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz | || Start 846.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,91608 Mhz 31,74 dem ~18.74 db 546.000 MAz 849,000 MHZ 100,000 kA2 84638412 MHZ =26 dbm 22,74 0B
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -29.84 dém -16.84 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -30.16 dBm -17.16 d8
824.000 MHz 827.000 MHz 100.000 kHz 625.01149 MHz 7.41 dém - 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -38.12 dbm -25.12 dB
) J v j >
Date: 20.JUL.2019 06&:3%:00

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number 1 A160 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES!
20 ghilie ~FPURIOUS_LINE_ABS PABS (\ 20bine s
10 dBm ‘ 10 dBm I
0 de j \ll 0dem J ]
-10 dam -10 dBm
1 1
-20 dem } { -20 dem [ {
-30 dBm J - 7 -30 dBm }‘/ \
-40 dem 1\""&“ ” A -40 g
i VIR vt NP AN
50 dam i e H 0 dBm el
S P— N
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,21279 MHz -42.02 d&m -29.02 d& 544.000 MHz 849,000 MHz 100.000 kHz 848,64286 MHz 19.67 dBm -10.13 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -25.07 dém -12.07 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -25.57 dBm -12.57 de
824.000 MHz £29.000 MHz 100.000 kHz 624.32717 MHz 20.02 dem -9.97 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -51.28 dbm -38.28 dB
]—r . = —
i 2
Date: 20.JUL.2019 0&:54:51 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
P bt mant L o~ vy .
0ds ! dem
| 1
-10 d8m } 10 dem I
SPURIOUS_LINE_ABS { \ !
-20 dém { 71 (]| 20 dBm lL
-30 dBm -30 dem
40 dem - e -40 dém \-*-f"”“
N R R Y e \
o 50 dem =
—]
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 820.0 MHz | || Start 844.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz -38.18 dem ~25.18 db 544000 MHz 849,000 MHZ 100,000 kA2 844 57602 WAz 582 dBm —24.16 0B
£23.000 MHz 824,000 MHz 50.000 khz 823,99850 MHz -32.11 dém -19.11 d8 949.000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -33.14 dBm -20.14 dB
824.000 MHz £29.000 MHz 100.000 kHz 62781868 MHz £.23 dém -23.7/ d8 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -37.13 dbm -24.13 dB
]—r . = —
i 2
Dater 20.JUL.2018 06:5B:09

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number 1 A161 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
o
Spectrum =] sp n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES!
20 ghilie ~FPURIOUS_LINE_ABS PABS (\ 20bine q s
10 dBm - 10 dém /
0de j \‘ 0 dem
| L
-10 dam T -10 dBm 1
SPURIOUS_LINE_ABS 1 J i
-20 dem fi -20 dem j *
-30 dBm / “1 f -30 dBm i \
-40 dem 1 s -40 dBm o
A U A \
-, Ll el
-50 dBm ——— \— e m'!i‘w *'nﬁ"w ki Y
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,18082 MHz -43.46 dBm -30.46 d& 544.000 MHz 849,000 MHz 100.000 kHz 848.65784 MHz 18.57 dBm -11.43 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99650 MHz -23.76 dm -10.76 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00150 MHz -25.31 dBm -12.31 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.30220 MHz 19.15 dBm ~10.85 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -51.71 dbm -38.71 dB
il T = —
i 2
Date: 20.JUL.2019 06:56:30 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
[ b e »«.A'wa\ e AT maimp oo prponsi, |
0 dBy . dem:
| I
-10 dBm g ! 10 dem
SPURIOUS_LINE_#BS | \
20 dBm J 20 dBm H
‘ \ .
-30 dBm -30 dem
-40 dem —— S 40 dBm e e —
I NS ~_
= -50 dBm
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 820.0 MHz | || Start 844.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,90010 Mhz 36,01 dem ~23.01 db 544000 MHz 849,000 MHZ 100,000 kA2 84515135 MAZ 501 dBm ~24.00 0B
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -33.06 dBm -20.06 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00350 MHz -33.96 dBm -20.96 db
824.000 MHz £29.000 MHz 100.000 kHz 62795854 MHz 5.49 dém ~24.51 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -36.94 dbm -23.94 dB
]—r . = —
i 2
Date: 20.JUL.2018 06:5%:48 Date 17:11:2

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number 1 A162 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;'::P S ﬂ
10 dem l 10 dém / \
ode | l 0 dem J !
: -10 dBm I
LINE_ABS { V\ J \
f H 20 dem 7 \
f lL\ -30 dBm r/ t
; ; \
/ “L\ /},\ h\ 40 dBm - +
i P || Y TR ,»f
RS L SN ha® v Y e gy e AL S YT -
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 81897602 MHz -51.16 dém 6.16 d8 535,000 Mz | 849.000 Mz 100.000 kHz R T 19.70 dBm -mwl
523.000 MH2 | 694,000 MHz 160.000 khz 823,55650 MHz ~33.51 dbm -20.51 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00150 MHz -33.02 dBm -20.92 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,58442 MHz 19.75 dBm -10.25 dB 550.000 MHz B80.000 MHz 100000 kHz £E0.02438 MHz 5166 dbm ~36'68 b,
]" T = —
J1 £
Date: 20.JUL.2019 07:15:38 Date: 2
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
ode T e B A i e 0 i i il Sk s Mt s e L eV e
-10 dBm \ -10 dem \
SPURIOUS_LINE_ABS \ ‘
20 dem } \ 30 dem \
-30 dém IJ 20 dem
-40 dem St 40 dBm
PUDHEDSIN NSNSV WIS S Sy *-«...,,___\
-50 dam -50 dem
—
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,98002 MHz -41.25 dem -28.25 d 539,000 MHz 38 a0 e 100 000 kHz T 3,56 dbm -zeml
523.000 MH2 | 694,000 MHz 160.000 khz 823,55750 MHz ~35.73 dbm -22.73 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00150 MHz -34.33 dm -21.33 d8
824.000 MHz B34.000 MHz 100.000 kHz 826.53247 MHz 3.16 dBm -26.84 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -39.24 dBm -26.24 dB
]'v T ; —
J1 £
Dater 20.JUL.2018 07:1B:56

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number 1 A163 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01



SPORTON

LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;'::P S W
10 dem \ 10 dém / \
ode ‘ \ 0 dem [ |
-+ -10 dBm J ‘
LINE_ABS ,.( \ J H
[ L 20 dem !
| I
o -30 dBm ]
AR d Y
y 40 dBm ,‘I ‘
/ it s et ;50 dém - ol \‘
[ A—— aar e PP (S PP et P W P T N A R e j S—
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -50.74 dém 7.74 dB 535,000 Mz | 849.000 Mz 100.000 kHz R T 19.22 dBm -mml
523.000 MH2 | 694,000 MHz 160.000 khz 823,55550 MHz ~30.67 dbm -17.67 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00150 MHz -31.79 dBm -18.79 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,58442 MHz 19.50 dBm -10.50 d& 550.000 MHz B80.000 MHz 100000 kHz £E0.01435 MHz 5127 dbm 3657 db,
]" T = —
1 )
Data: 2 JUL.2019 07:1 1 Date: 2
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
ods e N . | — 0 it Mo
-10 dBm \ -10 dBm \
SPURIOUS_LINE_ABS \ \
20 dem - Al 0 dem ¢
i | \
-30 dém J\ /30 dem
40 dBm et 40 dBm
I E— —
-50 dam -50 dem
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -39.00 dém -26.00 d 539,000 MHz FTENTRETT 100 000 kHz T 542 dbm _27W|
923.000 Mrz | 82+.000 Mz 100.000 k2 823.98551 MHz -36.20 dam -23.20 do 849.000 MHz | 850000 MHz 100.000 kHz £49,01249 Wz -34.97 dém -21.97 de
£24.000 MHz 534.000 MHz 100.000 kHz 62584316 MHz 2.15 dBm -27.85 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -39.08 dBm -26.08 dB
]'v T ; —
J1 £

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number

1 A164 of A281

Report Issued Date : Aug. 28, 2019

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/ 1.4MHz / 64QAM

~ o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIG CHEEKARS PAES
s ; ; ine 8 ABS AES
20 HIB;TF‘“J PURIOUS INE_ABS A 20 d\B_H_IL . FU-R\I puUS_JLINE_ABS_| F
10 dBm { 10 dBm !/ i
| |
-10 d8m -10de
SPURIOUS_LINE_ABS ‘ﬂ\ r
-20 dém [H -20 dBm f
-30 dBm \ -30 de; .H,
-40 dem A -40 "”ﬂ‘
. ) /-/ \"MA w}r \- .
50 dem - — — 7 " dBm < — -
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz ~47.67 dBm ~34.67 dB 847,000 MHz 849,000 MHz 100.000 kHz 843,73926 MHz 19,10 deém -10.90 dB
823.000 MHz 824.000 MHz 20.000 kHz 82398951 MHz -26.82 dBm -13.82 dB £849.000 MHz £850.000 MHz 20,000 kHz 849,00050 MHz -20.40 dBm -16.40 dB
824.000 MHz 826,000 MHz 100.000 kHz 82424476 MHz 19.41 dBm -10.59 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,01499 MHz -48.61 dBm -35.61 dB
T -r y
Il - ( ) ] o
Date: 20.JUL.2019 07:41:11 Date: 20
Lowest Band Edge / Full RB Highest Band Edge / Full RB
. C=
Spectrum ||| spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIG CHEEKARS
i . . . ine 5 ABS AES
20 HIB;TF‘“J PURIOUS INE_ABS 20 d\B_H_IL_ PURIDUS_J INE_ABS_| F
10 dBm - - 10 dE i, \
T e
-10 d8m ! I\ -10 ob {
SPURIOUS_LINE_ABS J \ [
-20 dém ‘ i -20 dBm
30 de i ,ae'io 0
m » ]
-40 dem - Miad -4 o8 L
- N
-50 dBm — -50 dBm
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815,000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -37.61 dBm -24.61 dB 847,000 MHz 843,000 MHz 100,000 kHz 848,39361 MHz 11,05 dBm -18.95 dB
823.000 MHz 824,000 MHz 20.000 kHz 82399850 MHz -32.82 dBm -19.82 dB 845.000 MHz 850.000 MHz 20.000 kHz 849.02448 MHz -37.14 dBm -24.14 dB
824.000 MHz 826,000 MHz 100.000 kHz 824.38262 MHz 11.43 dBm _*19 57 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,10490 MHz -40.07 dBm -27.07 dB
— —
) ) - : “
L JL J
Date: 20.JUL.2019 O

1 A165 of A281

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

: Aug. 28, 2019
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/ 3MHz / 64QAM

Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIGE CHEEKARS PAES
8 ; ; Line _$PURIOUS_LINE_ABS PABS
20 dIB;;‘“J PURIOUS INE_ABS ﬁ 20 dB:’!I‘"-_ _§ - |
10 dBm ,J ! 10 dBm F 1]
-10 d8m ) .10 dB /
SPURIOUS_LINE_ABS k J
-20 deém y -20 dém
-30 dBm / \"\‘ - -30 dém .'f i
40 dam ‘L / m‘w T 7 \ 4? ‘M’M \
0 dom _ AN AWJ{ st VJ'\ AN
-60 dBm 60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz 42,60 dBm -29.60 d& 846,000 MHz 849,000 MHz 100.000 kHz 843,78272 MHz 18,98 deém -11.02 dB
823.000 MHz 824,000 MHz 30,000 kHz 823,99950 MHz -21.93 dém -8.93 dB 540.000 MHz 850.000 MHz 30.000 kHz 549.00150 MHz -21.92 dBm -8.92 dB
824.000 MHz 827,000 MHz 100.000 kHz 82422627 MHz 19.25 dBm -10.75 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,04496 MHz -44,46 dBm -31.46 dB
T -r
Il - ( ) ] o
Date: 20.JUL.2019 07:51:3 Date: 20 07:54:52
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum || spectrum =
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PA SPURIGIE CHEBEKARS PAES
|ine _§PURIOUS_|LINE_ABS _Line _$PURIOUS_LINE_ABS_| PABS
20 dBm 20
10 dBm 10 dBm
rrwmwwmdr—um\ e
0de ’; dBm \‘
-10 d8m - \ 10 dBm
SPURIOUS_LINE_ABS l \
-20 dém J -20 dBm ‘
-20 dBm -30 dBm-
/%""" Wl\ -l
-40 dBm —1 -40 dBm ] ———
i - [ —
-50 dem -+ — -50 dBm [
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815,000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -31.72 dBm -18.72 d& 846,000 MHz 843,000 MHz 100,000 kHz 847.05345 MHz 6.99 dBm -23.01 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99850 MH2 -29.87 dém -16.57 d& 845.000 MHz 850.000 MHz 30.000 kHz 849,00250 MHz -31.00 dBm -18.00 dB
824.000 MHz 827,000 MHz 100.000 kHz 825.93157 MHz 7.61 dBm _*22 39 d& 950.000 MHz 860.000 MHz 100.000 kHz 850.08492 MHz -38.53 dém -25.53 dB
T - —
Il - I Il ] -
Date: 20.JUL.2013 O JUL. 2018

Sporton International (Shenzhe
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

n) Inc.

Page Number 1 A166 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N o

Spectrum || Spectrum v
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr

Limit ¢heck SPURIMIG GHEBEK SRS paES

s : : Line _$PURIOUS_LINE_ABS PAES
20 HIB;T"“J PURIOUS INE_ABS 'd 20 dB:’!I‘"-_ _§ - {;
10 dBm f I\ 10 dBm f
|
| []
-10 dBm | -10 d8 :
SPURIOUS_LINE_ABS f I“ ’J \
-20 dem ’l ﬁ -20 dBm r *
-30 dBm -30 dem
/ In 1] il
40 dBm \ | a0 da /
(_\ I'S"‘\k I\ \ IA"J
3 . WA b il

-50 dBm — - A AT R o pN e
-60 dBm 60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

815.000 MHz 523,000 MHz 100.000 kHz 822,18881 MHz -43.59 dBm -30.59 d& 844,000 MHz 849,000 MHz 100.000 kHz 843,66783 MHz 19,59 dém -10.41 dB

823.000 MHz 824,000 MH2 50.000 kHz 82399950 MHz -25.28 dém -12.28 d8 849,000 MHz 850.000 MHz 50,000 kHz 849.00150 MHz -24.54 dBm -11.54 dB

824.000 MHz 829,000 MHz 100.000 kHz 82436713 MHz 19.23 dBm -10.77 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,00500 MHz -51.60 dBm -38.60 dB

T ~ y
Il - ( ) ] o
Date: 20.JUL.2019 08:0

08:05:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

. C=

Spectrum ||| spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr

Limit ¢heck PA SPURIGIGE CHEEKARS

i ;i ; ; Line _$PURIOUS_LINE_ABS PABS
20 HIB;T"“J PURIOUS INE_ABS 20 dB:’!I‘"-_ _§ - |
10 dBm 10 dBm
J i ik ten et it [ A iy
0dB J . o
| |
-10 dBm i L flﬂ dB ‘
SPURIOUS_LINE_ABS J L
-20 dém J Ifzn dBm 1
-20 dBm -30 dBn
e 5 L._P
40 derm p——— -40d S —
TIPS BRI e —
I .|
f -50 dBm
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

815,000 MHz 823,000 MHz 100,000 kHz 822,98002 MHz -36.84 dBm -23.84 dB 844,000 MHz 843,000 MHz 100,000 kHz 845,13137 MHz 5.08 dém -24.92 db

823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MH2 -33.48 dBm -20.48 dB 842,000 MHz 850.000 MHz 50.000 kHz 849,00150 MHz -33.71 dBm -20.71 dB

824.000 MHz 829,000 MHz 100.000 kHz 828.11339 MHz 5.06 dBm _*24 94 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -37.30 dém -24.30 dB

T - —
Il - ( ) ] -
Date: 20.JUL.2019 08:00:18

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number 1 A167 of A281
Report Issued Date : Aug. 28, 2019
Report Version : Rev. 01




SPORTON

LAB.

FCC RF Test Report

Report No. : FG970

213B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIMIG GHEBEK SRS paEs
8 ; ; Line _$PURIOUS_LINE_ABS PAES
20 dIB;;‘“J PURIOUS INE_ABS 20 dB:’:‘"‘_ - . - w
10 dBm l\ 10 dBm } ]
. ’J l o a
I |
-10 dBm i 10 de \
SPURIOUS_LINE_ABS J ln Kl ‘I
-20 dem —— 20 dem ) -
-30 dBm jf \ -30 dem { 1[\
40 derm - -40 de /
/ i \
-50 dBm - W = -50 dBm v T h,
1 i U S ST e TN L T Y " S-S SPEY L P ALY AT i,
-60 dBm 60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -51.20 dBm -38.20 d& 839,000 MHz 849,000 MHz 100.000 kHz 843,43556 MHz 19,07 deém -10.93 dB
823.000 MHz 824.000 MHz 100.000 kHz 82398751 MHz -31.59 dBm -18.59 dB £849.000 MHz £850.000 MHz 100,000 kHz 849,00250 MHz -32.76 dBm -19.76 dB
824.000 MHz 834,000 MHz 100.000 kHz 824.57443 MHz 19.18 dBm -10.82 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,00500 MHz -51,76 dBm -38.76 dB
T ~
Il - ( ) ] o
Date: 20.JUL.2019 08:12:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

:%:' Spectrum I:I‘_’::I
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIGE CHEEKARS
i ;i ; ; Line _$PURIOUS_LINE_ABS PABS
20 dIB;;‘M-' PURIOUS INE_ABS 20 dB:’!I‘"-_ _§ - |
10 dBm 10 dBm
ode LY o] semrrerd | S 0 dBf - SETYAN, VY, PPN
-10 d8m \ Al de \
SPURIOUS_LINE_ABS I W ‘
-20 dém { IK -20 dBm \
-30 dBm JJVIF Al f?D den
-40 dBm -40 dB
I——— “\H\
[
-50 dBm -50 dBm S
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,98002 MHz -40.50 dBm -27.50 dB 839,000 MHz 849,000 MHz 100,000 kHz B44,76923 MHz 2,21 dBm -27.79 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.99051 MHz -36.24 dBm -23.24 dB B649.000 MHz B850.000 MHz 100,000 kHz B849.00649 MHz -35.97 dBm -22.97 dB
824.000 MHz 834,000 MHz 100.000 kHz 826.70230 MHz 2.51 dém -27.49 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -39.56 dem -26.56 dB
— — —
i J ra ] ]
L JL J
Date: 20.JUL.2019 08:10:41

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number

1 A168 of A281

Report Issued Date : Aug. 28, 2019

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB

Mode Auto Sweep

Ref Level 20,00 dém  Offset 14.50 db

Mode Auto Sweep

SGL Count 100/100

Date: 21.JUL.2019 08:48:55

Date: 21.JUL.2019 08:56.00

@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS ABS o0 chine m S
10 dBm {\ 10 dBm I '
0 de \ 0dem } \
_10 dem ! -10 dem i
SPURIGUE IVE A% \ e
-20 dem ¥
-30 dBm 1 i lv-h it
40 dBm : \mW") ﬂ i .\A ‘\Qm |
i
-50 dBm
vV \
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||| start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup RBW | Fraquency | Powerabs | ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1.84897 GHz -32.10 d&m -19.10 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.91478 GHz 20.72 dém -5.28 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.84982 GHz -27.67 dém -14.67 dB 1015 GHe 1.916 GHz 20.000 kHz 1.91522 GHz -25.36 dBm -12.36 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.95025 GHz 20.45 dBm -9.55 d& 1.516 GHz 1.925 GHz 1.000 MHz 1.91603 GHz -25.31 dbm -12.31 dB
e ——
il ] [| [ | I 1 i
Date: 21.JUL.2019 08:46:39 Date: 21.JUL 2018 08:53:44
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum 0| See n v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit ¢heck pabs | SPUERIGUECHNEKABS PABS
| 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine S
10 dBm - 10 dB‘{ \
/ \\
-10 dém ! | '
SPURIOUS_LINE_ABS |‘ \ \
-20 dem \ 1
\
-20 dBm M,M el \‘\ L\ M
-40 dBm R
P SV SRR ; et r \ T ] - ‘
L]
50 dem 50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1.84887 GHz -29.56 d&m -16.56 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91453 GHz 12.13 dBm -17.87 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.84997 GHz -39.12 dBm -26.12 dB 1015 GHe 1.916 GHz 20.000 kHz 1.91500 GHz -35.87 dBm 22,37 dB
1,850 GHz 1.852 GHz 100.000 kHz 185063 GHz 12.51 dBm -17.49 di 1.916 GHz 1.925 GHz 1,000 MHz 1.91602 GHz -29.28 dBm -16.28 dB
T
) I ( >

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595

FCCID:

2ABZ2-EE133

1 A169 of A281

Page Number
Report Issued Date

Report Version : Rev. 01

: Aug. 28, 2019



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 25/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS - o0 chine (_\ S
10 dBm ; \ 10 dBm l l
0 de E 0dem } l
_10 dem | -10 dem f
SPURIGUE IVE A% \ [ i
-20 dem J‘ W - L
-30 dBm H‘r
p /J ) Py L
40 dBm - vt
e ;) — T BRI g /__,/ w \ P s ™ N
-50 dBm 7 5
60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||| start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84897 GHz -29.46 d&m -16.46 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.91472 GHz 19.63 dBm -10.17 de
1.843 GHz 1.850 GHz 20.000 kHz 1.84399 GHz -26.79 dBm -13.79 dB 1015 GHe 1.916 GHz 20.000 kHz 191501 GHz 26,51 dBm -13.51 dB
1,850 GHz 1.852 GHz 100.000 kHz 185024 GHz 19.54 dBm -10.46 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91604 GHz -24.77 dBm -11.77 dB
e ——
T
] L [ I 1 i
Date: 21.JUL.2019 08:47:47 Date: 21.JUL 2018 08:54:52
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum 0| See n v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit ¢heck pabs | SPUERIGUECHNEKABS PABS
| 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine S
10 dBm A 10 dem
[ [ R
0 d8 / l
-10 d8m !
SPURIOUS_LINE_ABS ‘ l
-20 dem I 1
| |
e Mw J L Mw
~40 dem ol T 5 R e
—_— o~ [ "*\M e - s
50 dem 50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -28.76 dBm -15.76 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.91396 GHz 11.33 dBm -18.67 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -39.37 dBm -26.37 dB 1015 GHe 1.916 GHz 20.000 kHz 191502 GHz -37.58 dBm -24.58 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85111 GHz 11.74 dém -168.26 dB 1.016 GHz 1.925 GHz 1,000 MHz 1.91600 GHz -29.23 cbm 16.23 dB

]" 1

Date: 21.JUL.2019 08:50:03

i

Date: 21.JUL.2019 08:57.08

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

: A170 of A281
: Aug. 28, 2019
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 21.JUL 2019 13:09:47

Date: 21.JUL 2019 12:37:09

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Lt SPURIOUS INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine (.\ 8
10 dBm f\ 10 dBm I l
ode [ \ 0 dem
-10 derm ) -10 dBm :
20 dem l \\ 20 dem ﬂ 1
-30 dBm 30 d
-40 dem ; — // L 40 dafn "\, '\“.\J i
o~ ISTRETY NSRS OV AU NUPIYY NSV /wd M\IW \ TSI ST i
50 dBm 20 dem
v v
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84897 GHz -31.27 dém -18.27 d& 1.813 GHz 1.915 Ghz 100.000 kHz 1.91477 GHz 19.32 dBm -10.68 d&
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -26.15 dam -16.15 d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91802 GHz -20.15 dBm -16.15 de
1,850 GHz 1,852 GHz 100,000 kHz 185026 GHz 18.87 dBm -11.03 dB 1016 CHz 1955 GH2 1,000 Mz L a1606 CHe 57 24 dbm 1454 db
e ——
il J [| [ il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB Mode

SGL Count 100/100

Auto Sweep

Spe n

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghine _FPURIOUS }INE_ABS P 20 ok
10 dBm {;‘ T 10 dBF‘{ -\
0ds ( | 0 dem l
-10 dBm I
SPURIOUS_LINE_ABS J ‘

-20 dBm T

-30 dBm L = /JJ
40 dBm o

]" 1

Date: 21.JUL.2019 13:10:55

i (|

Date: 21.JUL.2019 12:38:17

L
SR . TN MUWM»WW~/UWJLWWM KT . T

50 dbm: 50 dem

-60 dBm -60 dem:

Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184891 GHz -28.10 dém -15.10 d& 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01396 GHz 10.63 dBm -10.37 dB
1.845 Ghz 1.850 GHz 20,000 kHz 1.84358 GHz -37.03 dém -24.03 8 1.915 GHz 1.916 GHz 20,000 kHz 191500 GHz -36.87 dBm -23.97 dB
1.0°0 GHz 1852 oz 100,000 kHz 185037 GHz 11.08 d3m Sie.92 o 1.916 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -28.58 dBm -15.58 dB

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

: Al71 of A281
: Aug. 28, 2019
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
m
Spectrum =] sp n v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm / 10 dBm |
ods - 0dem
-10 d&m \ -10 dBm
-20 dem \ -20 dem /
-30 dBm 1 ‘\ v “"""".\ww
W AR VA RN
PR R 1 / ‘JJ y \-} L" YRS
-50 dBm hﬂ‘ -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84893 GHz -31.91 d&m -18.91 d& 1.012 GHz 1.015 GHz 100.000 kHz 1.91477 GHz 20.66 dBm -9.34 dB
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -21.05 dém -8.05 dB 1015 GHe 1916 GHz 30,000 kHz 191500 GH= 50,44 dBm 744 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85024 GHz 20.54 dim -9.46 db 1.516 GHz 1.925 GHz 1.000 MHz 1.91616 GHz -27.88 dbm -14.88 dBb
e ——
il ] [| [ | il 1 i
Date: 21.JUL.2018 09:16:47 Date: 21.JUL 2018 08:2358
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum (|| See n v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm 10 dBm
4 MW
0de /'l ! dBm l
-10 d8m 10 dem
SPURIOUS_LINE_ABS \
-20 dem 1 20 dBm 1
-30 dem -30 dem [riesta,
W,..«A.MMWM / \A 1 b
g M
-40 dém [y — 40 dem o P sy
et} .—ﬂ""J »
50 dem 50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84892 GHz -30.36 d&m -17.36 d& 1.012 GHz 1.015 GHz 100.000 kHz 1.01364 GHz 8.71 dBém -21.20 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -25.02 dBm -16.02 dB 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -28.22 dBm -15.22 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85166 GHz 2.00 dem -21.00 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91601 GHz -26.19 dbm -13.19 dB
T
i i (| )
Date: 21.JUL.2019 09:19:03 Date: 21.UL.2019 092614

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

: Al72 of A281
: Aug. 28, 2019
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 25/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Date: 21.JUL 2019 09:17:55

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm ﬂ 10 dBm I
ode \ 0 dem
-10 d&m ‘ -10 dBm
SPURIOUS INE_ABS \ /
-20 dem ,‘Lh 20 dBm /
-30 dém 1 dBm F " ooy
o i VA UL Y A | . BN BV SN
el ettt BT \// T/ w JJ A V Yoo -

-50 dem o R - —
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 1.84882 GHz -30.37 dém -17.57 d& 1.812 GHz 1.915 Ghz 100.000 kHz 1.91472 GHz 19.64 dBm -10.16 d&

1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -20.06 dam “7.06.d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -18.95 dBm -5.95 de

1.850 GHz 1.853 GHz 100.000 kHz 1.85022 GHz 19.57 dém -10.33 dB 1.916 GHz 1.925 GHz 1.000 MHz 1.91601 GHz -27.31 dBm -14.31 dB

e ——
Y
Il L (] i T ™

Date: 21.JUL 2018 09:25:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21.JUL. 2019 09:20:11

ﬁ m o
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm - - 10 dBm
0ds / \ #uam l
-10 dem / \ 10 dBm T
SPURIOUS_LINE_ABS i
20 dem I 20 dim }
.30 dBm » -30 dBm L
P — e
40 0 o [ . k [
-40 dem el 40 dBm
PSR PRI | B—m VAl A P
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84891 GHz -29.39 dém -16.39 d& 1.812 GHz 1.915 Ghz 100.000 kHz 1.01385 GHz 7.51 dBm -22.49 dB
1.849 GHz 1.850 GHz 30.000 kHz L5000 GHz -30.42 dém -lr.42.ds 1.915 GHz 1.916 GHz 30,000 kHz 1.91500 GHz -29.14 dBm -16.14 dB
1.850 GHz 1.553 GHz 100.000 kHz 1.85229 GHz 8.10 dBm -21.90 dB 1.916 GHz 1.525 GHz 1,000 MHz 1.91625 GHz -26.66 dBm -13.66 dB
T
Il 1 1 i

Date: 21.JUL.2019 09:27.22

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

: A173 of A281
: Aug. 28, 2019
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213B

LTE Band 25/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Date: 21.JUL 2019 13:12:03

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGUE CHANEKABS PABS
s . x ABS Li SPURIOUS, INE_ABS PAES
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine s
10 dBm / 10dBm I
ods \ 0 dem
-10 derm: -10 dem \
-20 derm 20 dem {
\4 i 0 /
30 dBm t -30 dBm i,
"
I RN o AN Vs,
B e L \’/ W l N \\} Lo P T PR
50 dbm. gl ([l
+60 dam -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||[ Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -29.97 dém -16.97 d& 1.812 GHz 1.915 Ghz 100.000 kHz 1.91474 GHz 19.22 dBm -10.78 d&
1.843 GHo 1.850 GHz 30.000 kHz 1.85000 GHz -22.12 dam -9.12 d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -21.52 dBm -8.52 de
1.0°0 GHz 1.553 GHz 100.000 kHz 185024 GHz 19.13 dBm -10.87 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91606 GHz -25.08 dbm -16.08 db
e ——
Y
)i L (] i i ™

Date: 21.JUL 2018 12:43:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21.JUL. 2019 131311

ﬁ [_] o
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém 10 dem
0ds i U e l
-10 dBm / \I 10 dBm {
SPURIOUS_LINE_ABS \
20 dem 20 dem \
30 dem e I -30 dBm
-40 dBm A T e et 40 dBm ey
A PTEE I e LT
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | __Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -25.47 dém -12.47 d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01231 GHz 6.73 dBm -23.27 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -30.33 dém -17.33 8 1.915 GHz 1.916 GHz 30,000 kHz 191500 GHz -30.54 dBm -17.54 dB
1,850 GHz 1,853 GHz 100,000 kHz 185128 GHz 7,22 deém -22.78 dB 1.016 CHz 1955 GH2 1,000 Miz 161802 GHz Z29.57 dBm 557 dn
T
Il 1 (| i

Date: 21.JUL.2019 12:44:11

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

: Al74 of A281
: Aug. 28, 2019
. Rev. 01

Page Number
Report Issued Date
Report Version






